
 
 
 
 
                                                                                                                                                                                         
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 

Site	Master	File	
	

Document No : SMF/004 Effective Date : 17/01/2017 
 

Revision No. : 03 Dated : 17/01/2017 

Supersedes SMF/003 

Enriching Society Through Healthcare 
 
 

Revision No.    : 03 Effective Date   : 17/01/2017 
Doc No. : SMF/004 Next Review Date : 16/01/2019 
Page No.        : 1 of  58 

 
Plot No. 51 , TSIIC Industr ial  Park 

Hyderabad- Warangal Highway, Bhongir – 508 116 
Office: + 91 40 2715 8322   | + 91 998 999 1234 

Factory: 897 887 1234 | 9866911449 
[...]
handling system, Fan coil unit.

c. Air-cooled scroll chiller (80TR) is available reducing the dependency on water .



Revision No. : 03 Effective Date  : 17/01/2017 
Doc No.  : SMF/004 Next Review Date : 16/01/2019 
Page No. : 25 of 110 

Totally 14 Air Handling units are provided to cater the requirement. Additionally 6 Ventilation 

Air Handling units, 6 Exhaust Air Handling units, 10 Fan Coil units 7 CCK Modules provide 

effective air handling system. 

Refer the following annexures for more details 

Annexures 

a. Classification of area drawing

b. HVAC System details Room wise

c. Differential pressure details

3.4 STORAGE AND HANDLING OF MATERIAL 

Necessary care is taken in handling and storing of material. In Raw material and Packing 

Material storage area, German Based BITO storage racks are provided on which the materials 

are stored. Pallets are provided to store the material on the ground level. To move the 

material with the pallets from one place to other, pallet trolleys are used. 

Refer Annexure to SMF/ 003 No.DWG/GPL/00/002 

Refer annexure to SMF/00/ 003 No. 002 

Refer annexure to SMF/00/ 003 No.003 



Revision No. : 03 Effective Date  : 17/01/2017 
Doc No.  : SMF/004 Next Review Date : 16/01/2019 
Page No. : 26 of 110 

 
 

Air-conditioned area is provided to store thermo-labile material if it has to be stored for a 

longer time. To store aluminum foil, Air conditioned area is provided. 

• Separate entry for material is available.

• Material movement is done by special GMP material hoists.

• There are three hoists catering to Raw material, Packing materials & Finished Goods

movement separately.

• Static pass boxes SS304 for material transfer into specified clean room areas. Suitable

change rooms are provided with airlocks for men movement into the production area. Toilets 

for ladies & gents are provided separately outside to the core area. 

• Cool rooms provide for storage of vitamins and special material storage requirements.

Sampling booth & Dispensing booths provide for sampling and dispensing under clean 

conditions with separate AHU. 

3.5 SELF-INSPECTION SYSTEM 

The system detects deficiencies at any stage self-audit or inspection requires Good house- 

keeping, work conditions, personal hygiene, safety, etc. Self-audit Team consist of QA 

Manager, Production Manager & concerned department Executive. After completion of 

inspection a detailed observation report is prepared. Audit report is reviewed at a scheduled 

date to verify compliance. Besides this QA also carry out day to day inspection of various 

activities. 

QUALITY AUDIT TEAM 

Separate audit team towards inspection is done, which comprises personnel from QA, 

Production, Stores & Engineering Departments to comply with GMP standards which 

includes Personnel, Premises, Maintenance Building, Equipment, Storage Inprocess checks, 

Quality Control, Documentation, Sanitation, Validation, Calibration & Label Control etc... 

Refer annexure to SMF/00/ 003 No.DWG/MAT/00/002



Revision No. : 03 Effective Date  : 17/01/2017 
Doc No.  : SMF/004 Next Review Date : 16/01/2019 
Page No. : 27 of 110 

3.6 WATER SYSTEM: 

The major requirement of water is collected from a single Bore well and Tanker (Outside Agency). 

Water is transferred from Bore well into storage sump from where it is again pumped to the 

overhead tanks. 

Water from the overhead tank is directly used for toilets and wash rooms (For initial washing). 

Pre-treatment of water is done by Nano filtration and supplied to utilities (Boiler, Compressed 

Air, Potable water line). 

Nano filtered water is then passed through Reverse Osmosis & DM plants. It is circulated 

using continuous flow in loop system having PLC controls. 

3.6.1 Purified Water System 

Raw water treated suitably (Nano Filtration-Reverse Osmosis Purified Water system 2000Litres 

per hour) to meet the specifications of Purified water as per Indian Pharmacopoeia. 

►  Loop system for distribution of Purified water using electro polished SS316L lines to

respective department is in place.

►  The plant is also designed for recirculation of potable water to minimize losses and save

water wherever possible.

Refer annexure to SMF/00/ 003 No.DWG/PWG/00/002

Refer annexure to SMF/00/ 003 No.DWG/PWD/00/002 



Revision No. : 03 Effective Date  : 17/01/2017 
Doc No.  : SMF/004 Next Review Date : 16/01/2019 
Page No. : 28 of 110 

RAW WATER 

PROCESS FLOW DIAGRAM 

RAW WATER STORAGE TANK OZONISATION 

RAW WATER PUMP 

CHLORINATION 
DUAL MEDIA FILTER 

NANO FILTRATION NF REJECT FOR DISPOSAL 

NF PERMEATE/DE GASSER TOWER AND 
STORAGE DE GASSER TANK 

REVERSE OSMOSIS FORCED PUMP 

REVERSE  OSMOSIS RO REJECT TO RAW WATER 

RO PERMEATE STORAGE TANK 

DM FEED PUMP 

STRONG ACID CATION 

STRONG BASE ANION

MIXED BED 

UV STERILIZER & CARTRIDGE FILTER 

PURIFIED WATER STORAGE TANK 



Revision No. : 03 Effective Date  : 17/01/2017 
Doc No.  : SMF/004 Next Review Date : 16/01/2019 
Page No. :29 of 110 

PURIFIED WATER GENERATION SYSTEM 

Brief Description: 

• The	Raw	Water	from	the	source	(Bore	well/	Tanker)	is	feed	to	Raw	Water	Storage	Tank.

• Ozone	is	dosed	in	raw	water.

• The	Ozonated	Raw	Water	is	chlorinated	before	feeding	to	dual	media	filter	and	de

chlorinated	after	dual	media	filter

• This	Water	is	feed	to	Nano	Filtration	(NF)	block	through	Raw	Water	Pump(RWP).

{Nanofiltration(NF) is a cross-flow filtration which ranges between ultra-filtration (UF) and reverse 

osmosis(RO). The nominal pore size of the membrane is typically below 100 nanometers, thus 

Nanofiltration membrane are typically rated by molecular weight cut-off(MWCO) rather than nominal 

pore size. The trans membrane pressure (pressure drop across the membrane) required is considerably 

lower than the one used for RO, reducing the operating cost significantly. 

This technique can be seen as a coarse RO (reverse osmosis) membrane. Because nano filtration uses 

less fine membranes, the feed pressure of the NF system is generally lower compared to RO systems.} 

• The	NF	permeate	water	passes	through	the	De	Gasser	Tower	(DGT)	where	Carbon

Dioxide	is	Scrubbed	Off.

• De	carbonated	water	is	then	stored	in	the	Storage	Degasser	Tank	(SDG).

• De-gassed	water	is	feed	to	Reverse	Osmosis	(RO)	through	Reverse	Osmosis	Forced

Pump	(ROFP)

• The	permeate	from	RO	is	collected	in	RO	permeate	storage	tank	and	from	here	it	is

pumped	to	De-mineralization	(DM)	unit	through	DM	feed	pump.

• DM	unit	consist	of	Strong	Acid	Cation	(SAC),	Strong	Base	Anion	(SBA)	&	Mixed

Bed(MB).

• The	outlet	of	the	MB	is	passes	through	UV	sterilizer	and	cartridge	filter	before

entering	to	the	Purified	Water	Storage	Tank	(PWST).



Revision No. : 03 Effective Date  : 17/01/2017 
Doc No.  : SMF/004 Next Review Date : 16/01/2019 
Page No. : 30 of 110 

v	

Refer annexure to SMF/00/ 003 No.DWG/ETP/00/002 
PURIFIED WATER DISTRIBUTION SYSTEM 

Brief Description: 

• The PW storage and distribution system is designed for continuous recirculation.

• PLC based controlled panel is provided for automatic operation and controlling the system

through Human Machine Interface (HMI)

• The system is designed to work at a temperature of around 85°c during sanitization.

• Distribution tank and loop is made of SS316L and the fabrication is Close Head Orbital

Welding.

• The user point valve is of manual Zero dead leg block diaphragm valve.

• The return line of the distribution loop is connected to the PW storage tank through a

spray ball in the tank. In the normal operating condition, a velocity of 1.2m/sec shall be 

maintained in the return loop. 

SANITIZATION OF TANKS: Routine cleaning schedule is made for cleaning the overhead 

tanks and sumps and recorded. 

3.7 EFFLUENT TREATMENT: 

After feasibility study report submitted to Pollution Control Board, and subsequent permission 

an efficient Combined Effluent treatment plant is set up. 

The effluents are tested and treated by Effluent Treatment Plant as per the Pollution Control 

Board norms. Recirculation of treated and tested effluents is utilized for gardening and toilet 

flush. 

Refer annexure to SMF/00/ 003 No.DWG/ETP/00/002 



Revision No. : 03 Effective Date  : 17/01/2017 
Doc No.  : SMF/004 Next Review Date : 16/01/2019 
Page No. : 31 of 110 

v

I. Effluent treatment plant:

Base Line Data for Design:

Trade effluent quantity considered for the design - 6.0 KLD

Quantity of sewage considered for the design - 4 KLD

Proposal - Combined Effluent Treatment Plant

Capacity of plant - 10 KL/Batch 

Purpose - To use treated effluent for lower secondary uses

Plant Process - SBR with pre-treatment for trade effluent

The plant is designed to deliver the treated effluent characteristics as follows 

S.No Parameters Raw effluent Treated effluent 

1 pH 5.5 to 9.0 7.0 to 8.0 

2 Suspended solids 150 - 300 mg/L < 10 mg/L 

3 TDS 1500 to 1600 mg/L < 2100 mg/L 

4 BOD5 350 mg/L < 20 mg/L 

5 COD 550 - 650 mg/L < 150 mg/L 

COMBINED EFFLUENT TREATMENT PLANT DETAILS 

CETP is designed for 10 KL/Batch of combined effluent (Trade effluent – 6 KLD & Domestic 

effluent – 4 KLD) to meet treated effluent quality as per TSPCB standards and to use for lower 

secondary uses, such as Gardening, Plantation, ETP chemical solution preparation and Toilet 

flushing. The proposed treatment plant comprising of Physical treatment units, chemical 

treatment processes & Biological treatment processes. The schematic units are listed below. 



Revision No. : 03 Effective Date  : 17/01/2017 
Doc No.  : SMF/004 Next Review Date : 16/01/2019 
Page No. : 32 of 110 

v	

Treatment units: 

Pre-treatment for washing effluent: 
1. Bar Screen Chamber – 1 (For trade effluent) -1 no.
2. Equalization Tank – 1 (For trade effluent) -1 no.
3. Reaction cum settling tank -1 no.

Pre-treatment for domestic sewage: 
4. Bar Screen Chamber – 1 (For Domestic effluent) -1 no.
5. Equalization Tank – 1 (For Domestic effluent) -1 no.

Secondary treatment for combined effluent: 
6. Sequential Batch Reactor (SBR) -1 no.

Tertiary treatment: 
7. Dual media Filter -1 no.
8. Chlorinator -1 no.
9. Sludge drying beds -2 no.
10. Post-filtration tank -1 no.

Treatment description: 
The generated washing effluent will pass through Bar screen chamber – 1 for removal of 
coarse solids, the screened effluent will collect in Equalization tank - 1 to equalize the 
strength of the effluent. The equalized effluent will be pumped to Reaction cum settling tank 
once 6 KL effluent collects, where chemicals like Lime/ Caustic soda, Ferrous sulphate/ HCL & 
Poly will dose at required dose and allow for chemical reaction for about 45 min, then, allow 
the reacted effluent to settle for about 3 hours for solid – liquid separation, the settled 
chemical sludge will be pumped to drying beds for drying and dewatering. The cleared/ 
clarified effluent will be combined with sewage at Equalization tank – 2. 

Whereas the domestic sewage will pass through Bar screen chamber – 2 for removal of 
coarse and floating solids, the screened effluent will collect in Equalization tank – 2, where 
pretreated washing effluent will combine the sewage. 
The combined effluent is then pumped to SBR tank, the detailed process of SBR is explained 
as follows. 



Revision No. : 03 Effective Date  : 17/01/2017 
Doc No.  : SMF/004 Next Review Date : 16/01/2019 
Page No. : 33 of 110 

v

Process Description of Sequencing Batch Reactor (SBR) 
A sequencing batch reactor (SBR) is a Fill – and – Draw Activated – Sludge Treatment System. 
The unit processes involved in the SBR and conventional activated – sludge systems are 
identical. Aeration and sedimentation /clarification are carried out in both systems. However, 
there is one important difference. In conventional plants, the processes are carried out 
simultaneously in separate tanks, whereas in SBR operation the processes are carried out 
sequentially in the same tank. 

As currently used, all SBR systems have five steps in common that are carried out in sequence 
as follows 

1. Fill 2. React	(aeration)	 3.	 Settle		 (sedimentation/clarification

4. Draw	(decant) 5. Idle

Sludge wasting is another important step in the SBR operation that greatly affects 
performance. Wasting is not included as one of the five basic process steps because there is 
no set time period within the cycle dedicated to wasting. The amount and frequency of 
sludge wasting is determined by performance requirements, as with a conventional 
continuous – flow system. In an SBR operation, sludge wasting usually occurs during the 
settle or idle phases. A unique feature of the SBR system is that there is no need for a return 
activated – sludge (RAS) system. Because both aeration and settling occur in the same 
chamber, no sludge is lost in the react step, and none has to be returned from the clarifier to 
maintain the sludge content in the aeration chamber 

The clarified effluent from the SBR will be pass through Dual media filter to remove minute 
suspended solids, color and odor if any. The filtered effluent will be chlorinated on line for 
Disinfection purpose and treated effluent will be collected in post-filtration tank and treated 
effluent used on land for Gardening, Plantation and other lower end secondary uses. 

The settled excess sludge will be pump to sludge drying beds for dewatering and drying 
purpose. The dried sludge will be used as manure for garden and plantation. 

Design: 

Flow - 10 KLD

Retention time - 24 hours

Tank volume - 10 m3

Depth of the existing tank - 1.5 m LD (2.0 m TD)

Area of the tank - 6.6 m2

Existing tank size - 4.0 m x 1.6 m x 1.5 m SWD



Revision No. : 03 Effective Date  : 17/01/2017 
Doc No.  : SMF/004 Next Review Date : 16/01/2019 
Page No. : 34 of 110 

v	

Process Sanitation Effluent Domestic effluent 

BAR SCREEN - 1 

EQUALIZATION TANK - 1 

REACTION CUM 
SETTLING TANK 

BAR SCREEN - 2 

EQUALIZATION TANK - 2 

SBR 

DMF 

TREATED EFFLEUNT TANK SLUDGE DRYING BEDS 

Treated effluent to Garden/ Land scapping 

3.8 HOUSE KEEPING: 

We have a good team of Housekeeping personnel by which the plant and the premises are 
maintained hygienically. Regular sanitation programme / schedule for the area are drawn and 
adhered to the instructions. 

3.8.1 PEST CONTROL 

We have entered into a contract with external agency for pest management programme like 
rodent control, insect control, which is carried out at regular intervals. 

CETP PROCESS FLOW SHEET



Revision No. : 03 Effective Date  : 17/01/2017 
Doc No.  : SMF/004 Next Review Date : 16/01/2019 
Page No. : 35 of 110 

3.9 DESCRIPTION OF MAJOR EQUIPMENT. 

3.9.1  PRODUCTION 

3.9.1.1 Tablets & Powders 

a. Rapid Mixer Granulator 100 Kg.

Made up of SS 316 and GMP Model

Used for dry mixing of the powder and to granulate the same at a faster

speed thus by reducing process time.

b. Fluid Bed Drier 120 Kg. G.M.P Model.
Made up of S.S of 316 quality with retarding chamber to ensure easy removal of filter
bags for cleaning.

For uniform drying of processed granule inlet air is filtered through 20 micron, 5 micron
and HEPA filter 0.3 micron.

c. Tray drier

d. Vibro sifter (03 Nos) Made up of SS 316

e. Multi mill (02 Nos) Made up of SS 316

f. Octagonal Blender 500 Kg and 750kg Made up of SS 316

To blend the milled granules

g. Double Cone Blender 100 Kg. Made up of SS 316

To blend the milled granules
h. GMP Model Compression Machines (45 & 27 Stn D-Tooling& 8Stn Spl-Tooling)

To compress the granule into tablets
i. Coating Pan 48” and 60” Made up of SS 316
j. Blister Packing Machine BPV-234 and Rapid

Pack Mach-1 GMP Model made up of SS 316
Consists of Flat and Normal Forming in a single machine

k. Electronic weighing scales with Data capturing unit and printer.
Data like Gross weight; Net weight etc. is recorded and printed on real time basis. In packing to
weigh the shippers on line

l. Roll compactor for compaction made of SS316L
m. Augar filling machine for powder filling made of SS316L

Other Accessory equipment required for productions are provided 

Refer Annexure to SMF/00/ 003 No.DWG/EQP/00/003(SMF GF EQP-09-1 to 5)



Revision No. : 03 Effective Date  : 17/01/2017 
Doc No.  : SMF/004 Next Review Date : 16/01/2019 
Page No. : 36 of 110 

3.9.1.2 Complete Oral Liquid cGMP Manufacturing Plant- 

(Working capacity 2000Liters) consisting of 

a 2000 liters. Liquid Mfg. Vessel With Jacket for heating and cooling, 

Top agitator with std. fittings and nozzles. 

b. 1800 liters. Sugar Melting Vessel With Jacket for heating and cooling, Top

agitator with std. fittings and nozzles. With 100 Liters Basket Type Sugar Filter

c. 1000 Liters mixing tank with jacket
d. 500 Liters mixing tank with jacket

e. 2000 liters. Liquid Storage Vessel Without jacket.

f. Inline Homozinizer – 7.5 HP

g. Zero Hold Up Filter Press – SS 316

h. Colloid Mill for Suspensions.

i. SS pipe line (Interconnecting) from sugar melting vessel to mfg. vessel to

storage vessel, SS working platform

j. Storage tank 2000ltrs. Without jackets & with internal pipe connection

Complete Oral Liquid GMP Packing Machinery 120/BPM consisting of 
a. Rotary Bottle Washing Machine-64 (02 Nos) with In built pre inspection with magnifying

dome  (02 Nos) Automatic 6 Head filling (02 Nos) and 6 head ROPP sealing (02 Nos)
Automatic high speed labelling machine (02 Nos)

Provision for post nitrogen bubbling Online bottle inspection machine
Suitable SS turn tables and packing conveyors for two packing lines.

3.9.2 PLANT CAPACITY BASED ON TWO SHIFT BASIS 

S.No Description Quantity No. of 

Days 

Per Shift 

Month 

Per Shift 

Annum 

Per Two 

Shifts Month 

Per Two 

Shifts Annum 

1 Tablets 1.2 Millions 25 30 Millions 360 
Millions 

60 Millions 720 Millions 

2 P o w d e r s 10000nos 
(50gm) 

25 0.25 
Millions 

3 Millions 0.5 Millions 6 Millions 

3 Liquids 60,000 bottles 25 1.5 
Millions 

18 Millions 3 Millions 36 Millions 



Revision No. : 03 Effective Date  : 17/01/2017 
Doc No.  : SMF/004 Next Review Date : 16/01/2019 
Page No. : 37 of 110 

3.9.3 LIST OF MAJOR EQUIPMENTS. 

Machinery/Equipment 

S. 

No 

Name Of Equipment 

TABLET&POWDERSECTION 

Make No of 

Units 

Capacity Equipment 

ID 

1 SS 316 Tray Drier-GMP Ahlada Industries,Hyderabad 1 48 Trays TA/TRA/01 

2 FBD 120KG Steam Gem Pharma Machineries,Navi Mumbai 1 120kg TA/FBD/01 

3 Rapid Mix Granulator Gem Pharma Machineries,Navi Mumbai 1 250lts (100KG) TA/RMG/01 

4 Paste Kettle Gem Pharma Machineries,Navi Mumbai 1 100 Liters TA/KET/01 

5 Octagonal Blender 500KG Gem Pharma Machineries,Navi Mumbai 1 1400 Liters TA/OBL/01 

6 Octagonal Blender 750KG Winmax, Hyderabad 1 1600 Liters TA/OBL/02 

7 Multimill Gansons, Nashik 2 TA/MML/01 

8 Sifter 750MM/30INCH Gansons, Nashik 3 TA/SFT/01 

9 Compression Machine 27 Stn Karnavati Engg,Gujarat 1 27STN-D Tooling TA/CMP/01 
10 Compression Machine 45 Stn Cadmach Engg,Gujarat 1 45 STN-D Tooling TA/CMP/03 
11 Compression Machine 8 Stn Karnavati Engg,Gujarat 1 8 STN-SP Tooling TA/CMP/02 

12 Coating Pan Gem Pharma Machineries,Navi Mumbai 1 48 Inch TA/COT/01 

13 Coating Pan Gem Pharma Machineries,Navi Mumbai 1 60 Inch TA/COT/02 

14 Blister Pkg M/C Rapid Pack 1 Mach-1 TA/BLP/02 

15 Blister Pkg M/C Nutan Technologies,Bangalore 1 BPV 234 TA/BLP/01 

16 Double Cone blender 100Kg. Gem Pharma Machineries,Navi Mumbai 1 250 Ltrs. TA/DCB/01 

17 Roll Compactor Karnavati,Ahmedabad 1 60Kg ST/RCR/01 

18 Augar Filling machine Canflex,Hyderabad 1 15-500gms MZ/AFM/01 

19 Ink Jet Printer Control Prints,Hyderabad 2 OP/IJP/01 

S. 

No 

Name Of Equipment Make No of 

Units 

Capacity Equipment 

ID 

LIQUID ORALS 

1 Complete Liquid Oral manufacturing SK Pharma,Gujarat 1 2000litres LO/MFG/01 

machinery - 2000litres 

2 Complete Liquid Oral six head filling Konark Engineering,Ahmedabad 1 120BPM LO/PKG/01 

line- 120Bottles per min(100ml) 

STORES 

1 SAMPLING BOOTH -GMP Supra Control Systems,Hyderabad 1 ST/SMB/01 

2 DISPENSING BOOTH - GMP Supra Control 2 ST/DSB/01 